You are Viewing an Archived Copy from the New Jersey State Library

NEW JERSEY ENVIRONMENTAL INFRASTRUCTURE
FINANCING PROGRAM

PROJECT PRIORITY LIST AND

FINANCIAL STRATEGY

Submitted to the State Legislature by
» The New Jersey Environmental Infrastructure Trust

» The New Jersey Department of Environmental
Protection

JANUARY 2008



You are Viewing an Archived Copy from the New Jersey State Library

New Jersey Environmental
Infrastructure Trust

Board Members

Robert A. Briant, Sr., Chairman
Warren H. Victor, Vice Chairman
Gerald Keenan, Secretary

Michellene Davis
Lisa P. Jackson
Joseph V. Doria, Jr.

Dennis H. Hart,
Executive Director

New Jersey Department of
Environmental Protection


[...]
The proposed preoject includes installing a separated storm sswer system throughout the
entire midtown, rehabilitation of the 125 vear old sanlitary sewsr, and reconstruction
of an existing sanitary sewer pumping station.



You are Viewing an Archived Copy from the New Jersey State Library

Proiect Name, Number Priority Tist Bank

NEWARK CILTY l6
340815-13
C80 ABATEMENT

FESEX

Fedsting Population

273,550

Service Area

City of Newark

Nead for Project

The City of Newark must construct improvements to its combined sewer system to comply
with General Permit conditions regarding eliminastion of dry weather overflows and
discharge of solids/floatables equal to, or greater than, one-half inch (1/2%)
diameter.

Project Description

This project consists of the construction of solids/floatables controls at siz outfall
sites including Jackson/Polk Strest, and Roanoke Avenue.



You are Viewing an Archived Copy from the New Jersey State Library

Project Name, Number Briorityv. Iist Rank

PATERSON CITY ‘ 23
340850-03
CSO BBATEMENT

ount

PASSAIC

Existing Population

144,222
Service Area

City of Paterson

Need for Project

As part of their NIPDES permit, the City of Paterson must undertake design and
constructicon of solids/floatable comtrol facllities at its combined sewer overflow
discharge locations. Overflows from the city discharge inte the Passailc River and, in
one area, tc the Molly Ann Broock. They are a public nuisance due to floatables and
unacceptable fecal coliform levels. Water quality does not meet standards for
nutrients, and the level of toxics 1s only marginally acceptable. The discharges
adversely impact the non~trout fishing and industrial uses of the Passaic River.

Project Description

The proposed project includes work at four discharge points to install
sclids/floatables control facilities. Three sites will have a combination of
mechanical screening and netting facilitles, one site will have a static bar screen.



You are Viewing an Archived Copy from the New Jersey State Library

Eroiect Name, Number Priority List Ran
TWO RIVERS WRA 28
340117-02

STP UPGRADE

oun

MONMOUTH

Existing Population

78,706

Sexvice Area
Batontown, Falr Haven, Fort Mommouth, Little Silver, Monmouth Rsach, Oceanport, Red
Bank, Rumson, Sea Bright, Shrewshbury, Shrewsbury Township, a portion of Tinton Falls,

West Long Branch

Need for Project

Upgrades at the Two Rivers Water Reclamation Authorl*y Treatment Plant will improve
reliability and productivity.

Project Description

The proposed project includes retrofitting the existing Sludge Frocessing System,
installation of a new Supervisory Control and Data Acquisition System threoughout the
Autheority’s collection system, installation of buovancy prevention devices for rplant
clarifiers, and instsllation of slectrical devices to eliminate single point failures.



You are Viewing an Archived Copy from the New Jersey State Library

Project Name, Number Priority List Rank

MIDDLETOWN TOWNSHIP SA 29
340087-02
5TF IMPROVEMENTS

Coupty
- MONMOUTH

™

Brlsting Population

66, 327
Service Area

Middletown Township, Bighlands, Atlantic Highlands

Need for Projsot

Wastewater treatment plant improvements will improve the operations and reduce long-
ternm operations and maintenance costs.

Project Description

The proposed project includes addition of an aeration tank, clarifier blowsr building
and return activated sludge building. The existing aeration syetem will be replaced
with fine bubble diffuser technology. Miscellaneous plant improvements required to
accommodate the proposed improvements will be made.



You are Viewing an Archived Copy from the New Jersey State Library

Prodject Name, Number Erioribv.Iist Rank
BERGEN COUNTY UA 35
340386-07

STP IMPRCVEMENTS

-

BERGEN

Existing Population

491,140

Service Area

The BCUA currently ssrves 51 municipalities.

Need for Proiject

The effluent from the BOWA treatment plant is discharged into the Hackensack River
wlassified as SE waters, which is a tidal estuary below the Oradell keservelir dam.
Water quality in the Hackensack River violates standards for dissolved oxygen, fecal
coliform and toxics. Improvements at the treatment plant will increase efficiency.

Protect Description

The proposed project includes resplacement of the return activated sludge pumps, upgrade
of the motor control center, relocation of the controls to a new electrical building
and modification of the piping system to mest the minimum clearances raguired by the
current bullding code.

In an effort to enhance the secondary clarifiers and achleve the additional
carbonaceous biochemical oxygen demand and total suspended solids pollutant loading
required for influent flowe greater than 73 MGED during summer months, BOUA plans
upgrades that include replacement of the influent baffles, secondary setting polymer
addition and the addition of mid-tank baffles and replacement of effluent weirs.



You are Viewing an Archived Copy from the New Jersey State Library

Protdect Name, Number Pricrityv Tist Rank

NORTH HUDSON SA 26
340952~11
TS0 IMPROVEMENTS

County
HUDSON
Existing ] R
200,000

Service Area

City of Hoboken and portions of the Township of Weshawken, Union City, and West New
York

Need for Project

The proposed improvements will decrease the mumber of coverflows from the Authority’s
combined sewer system lessen the amcunt of raw sewage dischargsd to the Hudson River.

Project Description

The proposed project includes construction of three combined sewage pump stations for
separately conveying solids/floatables facility overflows, increasing the wet weasther
capacity of a sewer line, construction of a new convevance, replacemsnt of the Liberty
Place pump statlion, and construction of a new force main to divert sewage from the
River road WWIP to the Adams Strest WWTP,



You are Viewing an Archived Copy from the New Jersey State Library

Proiject Name, Number Priority Tist Rani
QCEAN COUNTY UA 38
34037232

FINAL CLARIFIER

County

OCEAN

Existing Porulation

599, 994
Service Area

17 municipalities in central Ocean County

Need for Project

The ETP improvements are needed to ensure operational reliasbility and to enable normal
maintenance of the process umits. The Central and Northern Water Pollution Control
Facilities discharge to the Atlantic Ocean and adversely effects the shellfishing and
recreatlional attributes along the Ocean County beachfront.

Project Description

The proposed project includes rehabilitation and/or replacement of the stesl rake
mechenisns, baffles, weirs, motors, controls, lighting, and re-coating of concrete
surfaces.



You are Viewing an Archived Copy from the New Jersey State Library

Prodect Name, Number Briorityw IList Rank
QUEAN COUNTY UA ’ 39
340372-33
CHLORINE BUILDING CONVERSTION
County
CCEAN
i ot oy 1
599, 994

Service Areca
17 municipalities in central Ocean County

Need for FProject

The STP improvements are needed to ensure operational relilablility and to enable normal
maintenance of the process units. The Central Pollution Control Facilities discharge
to the Atlantic Ocean and adversely effects the shellfishing and recreational
attributes slong the Ccean County beachfront.

Project Description

The proposed project includes conversion of OCUA’s Central Pollution Control Facllitiles
chlorine building to a vehicle maintenance facility.



You are Viewing an Archived Copy from the New Jersey State Library

Proiect Name, Number . Priority List Rank
NORTH HUDSON SA ’ 51
340952~10

STP ITMPROVEMENTS

County

HUDSON

Existing Pooulation

200,000
Service Area

City of Hokoken and portions of the Township of Weehawken Union Clty,and West New York

Need for Protect

Upgrades at the River Road and Adams Streest Wastewater Trestment Plants will improve
reliapility and productivity allowing more flow to be treated thus minimzing CSG
overflows.

Project Description

* The proposed project includes in-kind replacement of the Adams Street sludge storage
tank recirculation pump and ancillary equipment, repair of concrete spalling and rebar
corrosion on the River road WWTP secondary clarifiers, in-kind replacement of the River
Road WWIP trickling filter reclrculation pumps and ancillary eguipment, replacement of
tie~down straps on the River Road WWTP cutfall on the Hudson River, and construction of
a new biological process for treating trickiing filter effluent. The project also
includes emergency in-kind replacement of failed PURAC backwash feed pumps, trickling
filter feed pumps, PURAC feed pumps and plant effluent pumps.



You are Viewing an Archived Copy from the New Jersey State Library

Project Name, Number Prigrityv . Tist Ranpk
BAST WINDSOR MUA 52
340536-048
STP IMPROVEMENTS

unt
MERCER

Existing Population

23,401
Service Aresa
East Windsor

Need for Proiect

The original Wastewater Management Plan for EWMUA concluded that a total treatment
capacity of 4.5 mgd was required to serve the future sewer service area. In 1999, the
Authority submitted a Wastewater Management Plan Amendment with an expanded capacity of
4.5 mgd. In March 2007 the plan amendment was approved. As a result of anti-degredation
requiremsnts the effluent permit limits for the 4.5 mgd permit are to be based on the
total pollutant loads for the current permitted flow of 2.35 mgd.

Project Descripticn

The proposed upgrades includes a new influent bar screen and compactor, new influent
puaps with variable frequency drives, modifications to existing activated sludgse
asration system, addition of a third final clarifier and gravity filter, additicn of a
new ultraviolet disinfection system, new SCADA system and modification to the existing
sludge handling system including a new sludge thickening system and sludge pump
replacement.



You are Viewing an Archived Copy from the New Jersey State Library

Proiect Name, Nunber Priority List Rank

MONTGOMERY TOWNSHIP 53
340130-01
STP IMPROVEMENTS

County

SOMERSET

17,481

Service Area
Montgomery Township

Need for Project

Due to the age and conditicn of existing equipment, coupled with the issuance of
stringent discharge limits, the Township will upgrade the plant using bioreactor
technology. MBR technology provides a higher level of treatment than is possible with
conventional activated sludge and sand filtration.

Project Bescription

The proposed upgrade includes construction membrane bloreactor at the North Princeton
Development Center/Skillman Village Wastewater Treatment Plant.



You are Viewing an Archived Copy from the New Jersey State Library

Project Name, Number Ericrity Tist Rank

HARRISCON TOWNSHIP 54
340362-05
SOLAR PANELS & STORAGE FACILITY

County
GLOUCESTER

Existing Population

g,788
Service Area
Harrison Township

Need for Project

Installation of solar panels will make Harrison’s treatment facility more energy
efficient. A new storage facility will protect equipment and vehicles from the elements
and sxtend thelr useful life.

roject Description

The proposed project includes installation of sclar panels and a new storage facility
at the treatment plant.



You are Viewing an Archived Copy from the New Jersey State Library

Broiject Name, Number Priority . Tist Rank

MEDFORD TOWNSHIP &l
340346-04
STP IMPROVEMENTS

County
BURLINGTON
22,253

Service Area
Medford Township

Nesd for Projsct

The esisting package asration plants are incapable of producing efflusnt with
significantly reduced phosphorous levels to achieve permit limitations.

Projest Description

The proposed upgrade includes construction of two addificnal RBC treatment trains to
replace the existing package seration plants.



You are Viewing an Archived Copy from the New Jersey State Library

Profect Name, MNumber Prigrity List Rapk

GLOUCESTER COUNTY UA 65
340902=-03

STP TMPROVEMENTS

Lounty

GLOUCESTER

I'\ 'q ']:;[ E; . ,\tj;jg
200,000

Clayton Borough, Deptford Twp., Glassboro Borough, Mentua Twp., Monroe

Twp., National Park Borough, Paulsbore Borough, Washington Twp.,

Wenonal: Borough, W. Beptford Twp., Westville Borough, Woodbury City, and Woodkury Hts
Borough

Nead for Project

This project will replace aging clarifier equipment and mechanisms to increase aeration
capacity, replace the primary switchgear, and install a new transformer for the
einctric blowers. The improvements will allow GCUA to adsguately handie current flow
and will increase the efficency and longevity of the treatment facilities.

Project Description

The proposed improvements to the treatment facility include the replacement of aging
clarifier eguipment, installation cf additional electrical hlowers for the aeration
basin diffusers, and replacement of the existing primary switchgear with a new lineup
consisting of double-ended switchgear with tie breaker.



You are Viewing an Archived Copy from the New Jersey State Library

Project Name, Number . Pricority List Rank

WESTERN MONMOUTH UA &8
340128-01

STP IMPROVEMENTS

County

MONMOUTH

Existing Popuylation

25,000
Service Area

Townships of Manalapan and Marlboroe, the Borough of Englishtown and a portion of the
Towmship of Freehold

Need for Proiject

The capital Improvement projects ars necessitated to maintain continued coperation of
the existing treatment process and to minimize potential failure of treatment plant
components. Failures could result in violations of WMUA’s NJPDES permit and may
potentially cause a sewer discharge or surcharge of the system, which would impact the
quality of the discharge stream and utimately affect the public.

Project Description

The proposed project includes removal of the exibting bar screens and headworks
equipment and replacement with a new concrete structure, screens, metering equipment
and bypass system. Other projects include excavation and disposal of existing reed
beds; replacement of existing pressurs filter nedia and valve syterm; replacement of
aeration system blowers and associated appurtenances with new blowers, variable
frequency drives and additional dissclved oxygen sensors; repair of existing digester
#1'= cover; and replacement of transfer switches and main control panel.



You are Viewing an Archived Copy from the New Jersey State Library

Prodect Name, Number Priority Tist Rank

CAMDEN CITY T2
340366~08
SEWER REPLACEMENT

County
CAMDEN

Exigting Population

75,904
Service Area
City of Camden

Need for Project

An exlsting sewer located under a bufiding is lmproperly situated snd is failing
structurally.

Project Description

The proposed project includes the £i1ling and abandorment of the existing 3é-inch
sanitary sewer. A new 36-inch sewer of 1490 LF will be constructed within existing
zasements acquired by the City of Camden and designed to clrcumvent the building so as
not Lo interfere with maintenance activities.



You are Viewing an Archived Copy from the New Jersey State Library

Proiegt Name, Number Priorify Tist Rank
PARSIPPANY-TROY HILLS TOWNSHIP 75
340806-04

FPHOTOVOLTAIC SYSTEM

County

MORRIS

Ixdsfing Population

50,649
Service Area

Denviiie Township, Bast Hanover Township, Montville Township, Mourtain Lakes Borough,
Parsippany-Troy Hills Township

Need for Project

The Parsippany-Troy Hills wastewater treatment plant tresats sanitary sewsr discharges
prior to surface water discharge. This proposed project is intended to reduce the
Towmship’s reliance on conventicnal eleciric powsr generation methods by substituting e
sustainable alternative source of power for the treatment plant, which will result in
enviromnmental benefits not only in improved water quality but also improving air
gquality and less reliance on natural rescurces.

Project Description

The proposad project includes design and construction of a photoveltalc power system to
provide energy to the wastewatsr treatment plant.



You are Viewing an Archived Copy from the New Jersey State Library

Proiect Name, Number Priority ITist Rank
KEARNY MUA TH
340259-06

PUMP STATION, FORCE MAIN

County

HUDSON

Existing Population

40,513

o~

Service Area
Town of Kearny